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MODEL NO. JR3070CT

ITEM PART NO. DESCRIPTION QTY NOTE
001 165406-0 Vezetosaru JR3070CT   1
002 421904-7 Szigetelo burkolat JR3070CT   1
003 424147-0 Védolemez   1
004 257952-8 Gyuru   1
005 310285-3 Tengely   1
006 268094-3 Tüske JR3030T   1
007 331720-8 Vezetopersely JR   1
008 417791-0 Persely  JR3030T   1
009 418311-3 Hüvely JR3030T   1
010 345214-7 Nyomólap JR3030T   1
011 233025-1 Nyomórugó 2 233025-1*   1
012 231687-9 Torziós rugó 17  JR3070CT   1
013 257742-9 Szimering fedél JR3070CT   1
014 213174-0 X-gyuru 14 JR3030/T   1
015 911225-0 Trapézfeju csavar M5x16 911225   4
016 418806-6 Sapka JR3050/60/70   1
017 961012-7 Zárógyuru E-6 961012-7   1
018 154551-6 Hajtómu fedél JR3070CT   1
019 961012-7 Zárógyuru E-6 961012-7   1
020 154502-9 Lökörúd ház JR3070CT   1
021 233038-2 Rugó   2
022 423343-7 Tömítés   1
023 214170-1 Csúszócsapágy  JR3070CT   1
024 154804-3 Lökorúd JR3070CT   1
025 345487-2 Csúszólap JR3070CT   1
026 317842-8 Fogaskerékház JR3060/70   1
027 154547-7 Csapágyház JR3070CT   1
028 345486-4 Lemez   1
029 911225-0 Trapézfeju csavar M5x16 911225   2
030 265530-0 HEX. SOCKET HEAD BOLT  M5x8   3
031 951051-5 Hasított Csapszeg 3-8 951051-5   1
032 911225-0 Trapézfeju csavar M5x16 911225   3
033 317844-4 Csapágyház /JR3060T   1
034 211101-1 Golyóscsapágy 6001LLB   1
035 345488-0 Lemez JR3070CT   1
036 213726-7 O-gyuru JR3060/70   1
037 154549-3 Nyomaték szabályzó JR3070CT   1
038 266373-3 Csavar M5x35*   4
039 265165-7 Csavar M6X16   1
040 345479-1 Vezeto   1
041 232222-6 Rugó B   1
042 911225-0 Trapézfeju csavar M5x16 911225   2
043 345485-6 Lemez   1
044 265531-8 Csavar M6*14/JR3070   1
045 154545-1 Excenter kerék JR3070CT   1
046 257265-7 Gyuru JR3070CT   1
047 313121-2 Ellensúly /JR3070   1
048 154546-9 Talp kompl.   1
049 345489-8 Fedél/JR3070CT   1
050 211251-2 Golyóscsapágy 6003LLB 211251-2   1
051 265148-7 Torx csavar M5X14   4
052 212957-5 Tugörgos csapágy   1
054 418991-5 Rögzítogomb/JR3070   1
055 231309-1 Nyomórugó 5 AN5010   1
056 272247-8 Elotolókar/JR3070CT   1
057 213021-5 O-gyuru 5 LS080/0810/LS1013   1
058 213021-5 O-gyuru 5 LS080/0810/LS1013   1
059 413095-8 Lemez JR3060   1
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060 421899-4 Szimering   1
061 268012-1 Csapszeg 7 JR3020, új   1
062 162236-0 Kapcsológomb   1
063 232221-8 Rugó A   1
064 256158-5 Csapszeg 3 T1022DW/6833/6834   1
065 233345-3 Komp.rugó   1
066 256492-3 Csapszeg 5   1
067 961052-5 Seeger-gyuru S-12 961052-5   1
068 253744-3 Lapos Alátét 12   1
069 211131-2 Golyóscsapágy 6001DDW 211131-2   1
070 253744-3 Lapos Alátét 12   1
071 285719-4 Csapágytartó /JR3070CT   1
072 241863-7 Ventilátorkerék 70 HR3000C   1
073 513603-6 Forgórész /JR3070   1

INC. 72,74,75
074 681650-6 Szigetelo alátét 681650-6, új*   1
075 210029-0 Golyóscsapágy   1
076 266466-6 TAPPING SCREW  5x45   2
077 418817-1 Terelolemez /JR3070CT   1
078 525718-7 Állórész   1
079 154498-4 Motorház kompl.   1
080 650222-8 Kapcsoló   1
081 265995-6 Önmetszo csavar M4x18*   5
082 183933-5 Fogantyú   1

INC. 100
083 665890-4 Kábel   1
084 265995-6 Önmetszo csavar M4x18*   2
085 687052-4 Kábel-feszültségmentesíto 6870   1
086 682573-1 Kábelvédo   1
087 645253-0 Zajszuro kondenzátor 645253-0*   1
088 645006-7 Zajszuro kondenzátor 645006-7   1
089 646049-2 Fojtótekercs   1
092 631651-4 Szabályzó elektronika   1
093 213261-5 O-gyuru 17 213261-5   1
094 418905-4 Tárcsa   1
095 418518-1 Persely   1
096 421448-7 Gumi pánt JR3020   1
097 861231-4 NAME PLATE   JR3070CT   1
098 191963-2 Szénkefe CB-303*   1
099 643750-0 Szénkefetartó-sapka 643750-0*   2
100 183933-5 Fogantyú   1

INC. 82
A01 824734-9 PLASTIC CARRYING CASE   1
A02 B-05038 5PC. RECIPROBLADE 152,5MM UNIV   1
A03 B-05044 5PC. RECIPROBLADE 152,5MM UNIV   1
A04 B-05153 5PC. RECIPROBLADE 203MM WOOD   1
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